Please read all the instructions before assembly Page 1

Carbrini 4ft Folding Foothall Table

carborini

_Parts List
(1 @@

Model No. 1070

8 X Table Pitch 8 X Rubber End Caps
2 X Side Walls 16 X Bumper
2 X Goal EE\ 16 X Plastic Washer

@ @ ﬂ 2 X End Walls
8 X Washer(1/4") 4 X Bolt(M6X51mm) o \ (21>F<{ ;r;?BI\I/llir; Rod

2 X Table Support Braces

12 X Screw(T4X1-3/4") .
7 2 X Two Man Rod

@ / @ . e \ (1Red/1Blue)

4 X Screw(T4X1-1/2")

@ \9 @ 2 X Iron Cross Big Beam 0

6 X Screw(T4X12mm) o 2 X Three Man Rod

(27) M (33) @ (1Red/1Blue)

4 X Screw(F4X16mm) 4 X Plastic Washer @
@ @ C/ 2 X Iron Tube Leg
8 X Screw(#8X38mm) e

4 X Bolt(M6X28mm) 2 X Five Man Rod

. ’ (1Red/1BI
Safety Information ed/1Blue)
1 i i ; ; 4 X Supporting Metal Pole @ @

L

. Read instructions carefully before assembling the unit.
2. Check that you have all the parts following the list below and

familiarise yourself with each part before proceeding. e 2 X Footballs
3. Ensure you have enough space before assembly.
4. To avoid scratching it is recommended that you assemble the @

unit on a soft level surface. |
5. Always “Lift“ the table to move it as dragging across a floor can

damage the legs. 2 X Ball Return Boxes
6. Fitting: From time to time please ensure there are no loose screws 1 X Allen Key
on the product. @
; WARNING - CHOKING HAZARD %
This item contains small parts, not suitable for children
under 3 years old. 1 X Allen Key

A This item is very heavy. A minimum of two persons
should be used to assemble or manoeuvre the table.

o

This item must be assembled by an adult.

Make sure table is assembled and secure before use . 8 X Rod Handle 8 X Bolt( M6X1-3/4")
@ Debut Sports & Leisure Ltd, Unit 1.9 Paintworks, Bath Road, Bristol BS4 3EH
Darbrlnl Spareparts helpline: 0870 112 1928 Email: helpline@clickspares.co.uk

Please keep all the relevant information for future reference.

Made in China
Product shown for illustration purposes only Issue 1609/02



Please read all the instructions before assembly Page 2

ASSEMBLING YOUR 4FT FOOTBALL TABLE

Connect parts 3 & 4 together the e
make the assembly shown using
screw 25 . Do this twice and part
the second assembly aside for @
later (fig 1).

Slide all the player poles in place in the colour order shown, Q
make sure the opposite teams are facing each other towards
the opposing goal (fig 3).

Fig 4

Now slide the table pitch (1) in place along the groove e
provided (fig 5).

) Debut Sports & Leisure Ltd, Unit 1.9 Paintworks, Bath Road, Bristol BS4 3EH c €

Spareparts helpline: 0870 112 1928 Email: helpline @clickspares.co.uk
carbrimni
Made in China

Product shown for illustration purposes only Issue 1609/02

Please keep all the relevant information for future reference.



Please read all the instructions before assembly Page 3

Add the table support braces to the bottom of the table m
as shown using screw 24 (fig 7).

Hole

) Debut Sports & Leisure Ltd, Unit 1.9 Paintworks, Bath Road, Bristol BS4 3EH c E

Spareparts helpline: 0870 112 1928 Email: helpline @clickspares.co.uk
carbrimni
Made in China

Product shown for illustration purposes only Issue 1609/02

Please keep all the relevant information for future reference.



Please read all the instructions before assembly Page 4

) Debut Sports & Leisure Ltd, Unit 1.9 Paintworks, Bath Road, Bristol BS4 3EH c €

Spareparts helpline: 0870 112 1928 Email: helpline @clickspares.co.uk
carbrimni
Made in China

Product shown for illustration purposes only Issue 1609/02

Please keep all the relevant informati ion for future reference.



Please read all the instructions before assembly Page 5

@ Lock leg struts in place using bolts 28. (fig 11).

Fig 11

A

Using two adults carefully turn the table over and adjust the leg leveller if needed to create an even playing surface. Now attached the end
goal boxes (9) to the table using screw 26. Attached the slide scorers (10) to the top of the goal boxes using screw 27 as shown. Finally
cover the end of all the poles with the end caps and handles in the correct place. Tip : Follow the diagram below and start at the goal to
prevent incorrect handle placement (fig 12).

You are ready the play!

@ Debut Sports & Leisure Ltd, Unit 1.9 Paintworks, Bath Road, Bristol BS4 3EH c €

Spareparts helpline: 0870 112 1928 Email: helpline @clickspares.co.uk
carbrimni
Made in China

Product shown for illustration purposes only Issue 1609/02

Please keep all the relevant information for future reference.





